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Verification No. : FD650627

VERIFICATION OF COMPLIANCE

Authorized under Declaration of Conformity

according to

47 CFR FCC Rules and Requlations Part 15 Subpart B,
Class B Digital Device
and
Canada Standard ICES-003 Issue 6

Equipment : Rugged Tablet Computer

Model No. : XRTC-700Mx (x - Where x may be any
combination of alphanumeric characters
or "-"or blank.)

Applicant : AAEON Technology Inc.
5F, No. 135, Lane 235, Pao Chiao Rd.,Taipei, Taiwan

IHEREBY ceRTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in
ANSI C63.4 - 2014 and the energy emitted by this equipment were passed CISPR PUB. 22 and
FCC Part 15 Subpart B and Canada Standard ICES-003 Issue 6 in both radiated and conducted
emission Class B limits.

The product sample received on May 06, 2016 and completely tested on Jun. 15, 2016 at
SPORTON International Inc. LAB

SPORTON International Inc.

No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park, Kwei-Shan District, Taoyuan City, Taiwan, R.O.C.
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1. General Description of Equipment under Test

1.1 Applicant

AAEON Technology Inc.
5F, No. 135, Lane 235, Pao Chiao Rd.,Taipei, Taiwan

1.2 Manufacturer
Sameas 1.1

1.3 Basic Description of Equipment under Test

Equipment . Rugged Tablet Computer

Trade Name AAEON

Model No. : XRTC-700Mx (x - Where x may be any combination of alphanumeric
characters or "-"or blank.)

RS232 Cable . D-Shielded, 1.8 m

RJ45 Cable . Non-Shielded, 1.0 m

Power Supply Type . From Adapter(Switching)

AC Power Type . Non-Shielded, 1.8 m, 3 pin

DC Power Cable . Non-Shielded, 1.2 m, 2 pin

The maximum operating frequency: 2.4GHz

1.4 Feature of Equipment under Test

Accessories
Brand Name |FSP Model Name |FSP036-RBBN2
AC Adapter |Power Rating |I/P: 100 -240Vac, 1.2A, O/P: 12 Vdc, 3 A
Power Cord 1.2 meter, non-shielded cable, with one ferrite core

Battery 1 Brand Name |Getac Model Name |RTC600S
atter
y Power Rating | 7.4Vdc, 1530 mAh Type Li-ion, 2S1P
Brand Name |Getac Model Name |RTC600H
Battery 2 ) .
Power Rating | 7.4Vdc, 1530 mAh Type Li-ion, 2S1P
LCD Panel |Brand Name |[INNOLUX Model Name |NO70ICG-LD1

Please refer to user manual.

SPORTON INTERNATIONAL INC. Page No. 1 20f20
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2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with supporting units and peripherals pursuant to
ANSI C63.4-2014 and configuration operated in a manner which tended to maximize its emission

characteristics in a typical application.

b. The equipment under test were performed the following test modes:

Test Items Description of test modes

Mode 1. HDMI+BT+Wifi+NFC+USB Play MP4+Band 1 Idle+Charge
Mode 2. HDMI+BT+Wifi+NFC+Micro SD Play MP4+Band 1 Link+Charge

AC Mode 3. HDMI+BT+Wifi+NFC+OTG Flash Play MP4+Band 1 Link+Charge
Conducted [Mode 4. HDMI+BT+Wifi+NFC+OTG Flash Play MP3+H patten+Band 1 Link+Charge
Emission |Mode 5. HDMI+BT+Wifi+NFC+OTG Flash Play MP3+CCD+Band 1 Link+Charge
Mode 6. HDMI+BT+Wifi+NFC+OTG Flash Play MP3+GPS+Band 1 Link+Charge

For operating mode 3 is the worst case and it was record in this test report.

Mode 1. HDMI+BT+Wifi+NFC+USB Play MP4+Band 1 Idle+Charge

Mode 2. HDMI+BT+Wifi+NFC+Micro SD Play MP4+Band 1 Link+Charge

Mode 3. HDMI+BT+Wifi+NFC+OTG Flash Play MP4+Band 1 Link+Charge

Mode 4. HDMI+BT+Wifi+NFC+OTG Flash Play MP3+H patten+Band 1 Link+Charge
Radiated [Mode 5. HDMI+BT+Wifi+NFC+OTG Flash Play MP3+CCD+Band 1 Link+Charge
Emissions [Mode 6. HDMI+BT+Wifi+NFC+OTG Flash Play MP3+GPS+Band 1 Link+Discharge+Stand
< below 1GHz >

For operating mode 3 is the worst case and it was record in this test report.

< above 1GHz >

For operating mode 3 is the worst case and it was record in this test report.

c. Frequency range investigated: Conducted 150 kHz to 30 MHz, Radiated 30 MHz to 13,000 MHz

SPORTON INTERNATIONAL INC. Page No. 1 30f 20
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2.2 Description of Test System

< For conducted emission >

No. | Peripheral Manufacturer [ Model Number FCC ID Cable / Spec. Description
For Local
1 LCD Monitor DELL u2410f DoC HDMI Cable, D-Shielded,1.6m
2 | USB 3.0 Flash TRANSCEND JF700 DoC OTG Cable, D-Shielded,0.1m
3 USB 3.0 Flash HP X750W DoC
4 | sDcard Transcend 8GB DoC
5 MIC+Earphone HAWK 03-MSB301 N/A Audio Cable, Non-Shielded, 1.7m
6 | simcard R&S N/A N/A
For Remote
- Base Station R&S CMU 200(3G) N/A
- AP ASUS RT-AC66U DoC
- Bluetooth Headset SONY Z354 N/A
< For radiated emission below 1GHz >
No. | Peripheral Manufacturer [ Model Number FCC ID Cable / Spec. Description
For Local
1 LCD Monitor DELL u2410f DoC HDMI Cable, D-Shielded,1.6m
2 USB 3.0 Flash TRANSCEND JF700 DoC OTG Cable, D-Shielded,0.1m
3 USB 3.0 Flash HP X750W DoC
4 | sDcard Transcend 8GB DoC
5 MIC+Earphone APPLE MB770FE/A N/A Audio Cable, Non-Shielded, 1.15m
6 | simcard R&S N/A N/A
For Remote
- Base Station R&S CMU 200(3G) N/A
- AP ASUS RT-AC66U DoC
- Bluetooth Headset SONY 2354 N/A

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-327-0973

Page No. : 4 0f 20
Report Version : 01
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< For Radiated emission above 1GHz>

No. | Peripheral Manufacturer [ Model Number FCC ID Cable / Spec. Description
For Local
1 LCD Monitor DELL u2410f DoC HDMI Cable, D-Shielded,1.6m
2 | USB 3.0 Flash TRANSCEND JF700 DoC OTG Cable, D-Shielded,0.1m
3 USB 3.0 Flash HP X750W DoC -
4 | sbcard Transcend 8GB DoC -
5 MIC+Earphone i-Acon HOH-323-BK N/A Audio Cable, Non-Shielded, 2.0m
6 | simcard R&S N/A N/A
For Remote
- Base Station R&S CMU 200(3G) N/A
- AP ASUS RT-AC66U DoC -
- Bluetooth Headset SONY Z354 N/A -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-327-0973

Page No. : 50f 20
Report Version : 01
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2.3 Connection Diagram of Test System for Radiation Emission

0
3o AC Main
4
2] |
L (=] =
| SD Card
USBFIa% DSIM Card 1—|J|§FIIaSh Adapter \
EUT AP
LCD Monitor \ Bluetooth Headset
\ Base Station
5
MIC+Earphone

The support unit 3, support unit 4 and support unit 6 are insert into EUT.
The OTG Cable was connected from EUT to the support unit 2.

The HDMI Cable was connected from EUT to the support unit 1.
. The RJ45 Cable is floating.
. The RS232 Cable is floating.

g oA W N P

. The Audio Cable was connected from EUT to the support unit 5.

SPORTON INTERNATIONAL INC. Page No. 1 60of 20
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3. Test Software
During testing, the following program under Android 4.2.2 was executed:

At the same time, the following programs were executed:

- The EUT executed "APP.exe", continuous play OTG USB Flash within "1729MPEG4. MP4" program.

- The EUT open Wi-Fi function to link with the remote workstation (AP) to maintain the connection.

- The EUT open Bluetooth function to link with the remote workstation (Bluetooth Headset) to maintain
the connection.

- The EUT open 3G function to link with the remote workstation (Base Station) to maintain the connection.
- The EUT open NFC function

Note:
- The RS232 Cable (Floating) only for engineering setting.
- The RJ45 Cable (Floating) only for engineering setting.

SPORTON INTERNATIONAL INC. Page No. 1 70f 20
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4. General Information of Test
4.1 Test Facility

Test Site Location - No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park, Kwei-Shan District,
Taoyuan City, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

Test Site No. . COO01-HY/10CHO1-HY/03CHO04-HY

4.2 Uncertainty of Test Site

Test Items Test Site No. Uncertainty Remark

Conducted Emissions CO01-HY +2.2dB Confidence levels of 95%
Radiated Emissions below 1GHz 10CHO1-HY + 2.5dB Confidence levels of 95%
Radiated Emissions above 1GHz 03CHO04-HY +4.7dB Confidence levels of 95%

4.3 Test Voltage
120VAC / 60Hz
4.4 Standard for Methods of Measurement
ANSI C63.4-2014
4.5 Testin Compliance with
CISPR PUB. 22 and FCC Part 15 Subpart B and Canada Standard ICES-003 Issue 6
4.6 Frequency Range Investigated

Conducted emission test: from 150 kHz to 30 MHz
b. Radiated emission test: from 30 MHz to 13,000 MHz
- The test distance of radiated emission from antenna to EUT is 10 M (from 30MHz ~ 1GHz)
« The test distance of radiated emission from antenna to EUT is 3 M (from 1GHz ~ 9GHz)

« The test distance of radiated emission from antenna to EUT is 1 M (from 9GHz ~ 13GHz)

SPORTON INTERNATIONAL INC. Page No. 1 80of 20
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5. Test of Conducted Powerline
Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and
return leads of the EUT according to the methods defined in ANSI C63.4 Clause 7 and Canada
Standard ICES-003. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meter
above the ground plane. The interface cables and equipment positioning were varied within limits

of reasonable applications to determine the position produced maximum conducted emissions.
5.1 Test Procedures

a. The EUT was warmed up for 15 minutes before testing started.

b. The EUT was placed on a desk 0.8 meters height from the metal ground plane and 0.4 meter
from the conducting wall of the shielding room and it was kept at least 0.8 meters from any
other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connected to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The CISPR states that a 50 ohm, 50 micro henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

Se@ "o oo

5.2 Typical Test Setup Layout of Conducted Powerline

a. AMN is 80 cm from the EUT and at least 80 cm from other units and other metal planes.
EUT is connected to one artificial mains network (AMN).
All other units of a system are powered from a second AMN. A multiple outlet strip can be used
for multiple mains cords.
Rear of EUT to be flushed with rear of table top.
Peripherals shall be placed at a distance of 10 cm from each other and from the controller,
except for the monitor which, if this is an acceptable installation practice, shall be placed directly
on the top of the controller.

f.  If cables, which hang closer than 40 cm to the horizontal metal ground plane, cannot be
shortened to appropriate length, the excess shall be folded back and forth forming a bundle 30
cm to 40 cm long.

g. Mains cords and signal cables shall be positioned for their entire lengths, as far as possible, at
40 cm from the vertical reference plane.

h. Cables of hand operated devices, such as keyboards, mice, etc. shall be placed as for normal

usage.
SPORTON INTERNATIONAL INC. Page No. 1 90of 20
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5.3 Test Result of AC Powerline Conducted Emission

Test Mode Mode 3 Test Site No. COO01-HY
Test Frequency 0.15 MHz ~ 30 MHz Test Engineer David
Temperature 25°C Relative Humidity 58 %

Note: 1. Corrected Reading (dBuV) = LISN Factor + Cable Loss + Read Level = Level

2. All emissions not reported here are more than 10 dB below the prescribed limit.

mThe test was passed at the minimum margin that marked by the frame in the following data

Line

20 Level (dBuV) Date: 2016-06-13
70
soh\\“‘“ CISPR CLASS-B
[
|
500 '-—-‘___M_b_b—\ | CISPRR2 CLASS-B AV
4 12
40 1
30
20
10
0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV  dBuV dB dB
1 ©.15 32.58 -23.20 55.78 22.50 ©.12 0.10 Average
2 8.15 47.96 -17.82 65.78 37.88 ©.12 ©.10 QP
3 ©.17 25.08 -30.08 55.16 15.00 ©0.12 0.10 Average
4 0.17 44.03 -21.13 65.16 33.95 0.12 0.10 QP
5 ©.21 21.13 -32.23 53.36 11.85 ©.12 0.10 Average
6 ©.21 39.12 -24.24 63.36 29.04 ©0.12 ©.10 QP
7 1.0 14.59 -31.41 46.00 4.47 0.16 0.10 Average
8 1.0 23.83 -32.97 56.00 12.91 0.16 ©0.10 QP
9 13.55 28.33 -21.67 50.00 17.76 ©0.54 0.10 Average
10 13.55 27.61 -32.39 60.00 17.04 ©.54 ©.10 QP
11 24.79 35.28 -14.72 50.00 23.58 1.52 0.20 Average
12 24.79 44,75 -15.25 60.00 33.85 1.52 0.20 QP
SPORTON INTERNATIONAL INC. Page No. : 10 of 20
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Neutral
30 Level (dBuV) Date: 2016-06-13
70
60\ [ CISPRCLASS-B
50 | CISPR22 CLASS-B AV
12
40 ¢
6 1
1 b
20 i I
10
0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV  dBuV dB dB
1 0.15 31.99 -24.01 56.00 21.93 ©0.10 0.10 Average
2 0.15 47.70 -18.30 66.00 37.64 ©0.106 0.10 QP
3 0.19 24.46 -29.56 54.02 14.41 0.9 0.10 Average
4 8.19 40.73 -23.29 64.02 30.68 ©.09 0©.10 QP
5 0.24 17.21 -34.83 52.84 7.16 0.9 0.10 Average
6 0.24 34.00 -28.04 62.04 23.95 0.9 0.10 QP
7 0.48 17.90 -28.42 46.32 7.84 ©.10 0.10 Average
8 0.48 25.29 -31.83 56.32 15.23 ©.16 ©.10 QP
9 13.55 28.67 -21.33 50.00 18.11 ©.53 0.10 Average
10 13.55 27.87 -32.93 60.00 16.51 ©.53 0.10 QP
[11 24.92 36.03 -13.97 50.00 24.58 1.27 0.20 Average |
12 24.92 45.09 -14.91 60.00 33.64 1.27 ©.20 QP
SPORTON INTERNATIONAL INC. Page No. 1 11 of 20
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6. Test of Radiated Emission
Radiated emissions were measured with a bandwidth of 120 kHz for 30 MHz to 1000 MHz and 1

MHz

for above 1GHz according to the methods defines in ANSI C63.4, Clause 8 and Canada

Standard ICES-003. The EUT was placed on a nonmetallic stand, 0.8 meter above the ground

plane. The interface cables and equipment positions were varied within limits of reasonable

applications to determine the positions producing maximum radiated emissions.

6.1 Test Procedures

a.
b.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set at 3m/1m(above 1GHz) and 10m(below 1GHz) from the interference-receiving
antenna which was mounted on the top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a half wave dipole and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.

If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

The FCC Part 15.109 (g) permit parties seeking to authorize a digital device to choose to
demonstrate that the device complies with either the Part 15 standards or the international
standards found in Publication 22 of the International Special Committee on Radio Interference
(CISPR)

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

SPORTON INTERNATIONAL INC. Page No. 1 12 of 20
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6.2 Test Result of Radiated Emission (Below 1GHz)

Test mode Mode 3 Test Site No. 10CHO1-HY
Test frequency 30 MHz ~ 1000 MHz Test Engineer Nigel
Temperature 23°C Relative Humidity | 59 %

Note: 1. Emission level (dBuV/m) = 20 log Emission level (uV/m)

2. Corrected Reading : Antenna Factor + Cable Loss + Read Level — Preamp Factor = Level

mThe test was passed at the minimum margin that marked by the frame in the following data

Vertical
80 Level (dBuV/m) Date: 2016-06-15
70
60
50
40
30 k. CNSICISPRWCCI - B
i 3 6dB
20
10
0
-10
-2630 40. 0. B80. 100. 120. 140. 160. 180. 200
Frequency {MHz)
Over Limit Read Cablelntenna Preamp AfPos T/Pos
Freg Level Limit Line Level Loss Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB dB/m dB cm deg
1 MX 38.35 27.83 -2.17 30.00 41.96 1.386 13.23 28.60 QP 160 260
2 78.29 20.49 -9.51 38.88 37.83 2.1 9.13 28.48 Peak --- ---
3 181.74 22.21 -7.79 30.88 38.50 2.46 9.02 28.37 Peak --- ---
SPORTON INTERNATIONAL INC. Page No. 113 0of 20
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Vertical
80 Level (dBuV/m) Date: 2016-06-15
70
60
50|
40 Kl CHSICISPRIVECHB
30 1 2 GdB
| emehb et e
2{}_' P I I I Y LWWLLW
Pt g A b T
10
0
-10
2 200 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB dB/m dB cm deg
1 429.08 31.67 -5.33 37.68 38.08 5.25 16.48 28.06 Peak --- -—-
2 584.88 38.95 -6.85 37.88 34.24 6.16 18.98 23.35 Peak - -——-
3 MX 8@6.81 35.53 -1.47 37.08 35.18 7.45 20.82 27.84 QP 222 137
SPORTON INTERNATIONAL INC. Page No. 1 14 of 20
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Horizontal
0 Level (dBuVim) Date: 2016-06-15
70
60
50
40
CHNSICISPRWCCI -B
30 6dB
20 1 2 T
10| Mt i VA LAV o "MWWNM”“J“ it
i}
-10
-2 30 40. 60. B80. 100. 120. 140. 160. 180. 200
Freguency (MHz)
Over Limit Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Limit Line Level Loss Factor Factor Remark

MHz dBuV/m dBE dBuV/m dBuv dB dB/m dB cm deg

1 67.86 17.84 -12.96 30.80 34.27 2.2 9.24 28.49 Peak --- ---
2 1@1.23 17.65 -12.35 38.8@ 33.99 2.44 9.59 28.37 Peak --- ---
3 MX  162.77 20.86 -9.94 30.8@ 32.63 3.10 12.39 28.06 Peak --- ---
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Horizontal
80 Level (dBuV/m}) Date: 2016-06-15
70
60
50
40 - 7 =—CHSICISPRWECH=B
| 6dB
30—
20—
10
0
-10
-26200 300. 400. 500. 600. T00. 200. 900. 1000
Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freg Level Limit Line Level Loss Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB dB/m dB cm deg
1 429,60 33.83 -3.17 37.88 48.16 5.25 16.48 28.06 Peak - -
2 585.81 35.52 -1.48 37.88 38.81 6.16 18.96 28.35 QP 169 278
3 594.48 32.40 -4.08 37.00 35.35 6.36 19.84 28.35 Peak --- -—-
4 743,206 32.91 -4.89 37.88 33.26 6£.99 28.780 28.84 Peak — o
[5 MX 8p6.P9 35.88 -1.12 37.88 35.45 7.45 20.82 27.84 QP 189 159]
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6.3 Test Result of Radiated Emission (Above 1GHz)

Test mode Mode 3 Test Site No. 03CHO4-HY
Test frequency 1 GHz ~ 13 GHz Test Engineer Alan
Temperature 21°C Relative Humidity | 60 %

Note: 1. Emission level (dBuV/m) = 20 log Emission level (uV/m)

2. Corrected Reading : Antenna Factor + Cable Loss + Read Level — Preamp Factor = Level

mThe test was passed at the minimum margin that marked by the frame in the following data

Vertical

Level (dBuV/m)
97

Date: 2016-06-13

FCC CLASS-B

FCC CLASS-B-AV

5 6
o I |
-10
1000 3400. 5800. 8200. 10600. 13000
Frequency (MHz)
Over Limit ReadAntenna Preamp Cable Ant Tazable
Freq Level Limit Line Level Factor Factor Loss Pos Pos Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1284.000 38.09 -35.91 74.00 43.21 25.3¢ 33.73 3.24 e --- Peak
z 1484.000 3B8.54 -35.46 74.00 42.€4 25.86 33.45 3.50 ——— --— Peak
3 1774.000 38.6€ -35.34 74.00 42.13 26.07 33.38 3. == --— Pezak
4 2084.000 39.81 -34.19 74.00 42.57 26.41 33.38 4.22 - --— Pezk
S 2€594.000 41.71 -32.25 74.00 42.71 27.84 33.¢¢ 4.82 —— --— Peazak
€ @ 2972.000 42.21 -31.79 74.00 42.51 28.43 33.81 5.08 — --— Pezk
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Horizontal
Level (dBuVim)
97

Date: 2016-06-13

FCC CLASS-B

FCC CLASS-B-AV

_101000 3400. 5800. 8200. 10600. 13000
Frequency (MHz)
Over Limit ReadAntenna Preamp Cable Ant Table
Freq Level Limit Line Level Factor Factor Less Pos Pos Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
| i@ 1110.000 43.25 -30.75 74.00 45.33 24.87 33.3%¢ 3.02 100 191 Peak
2 1284.000 35.29 -34.71 74.00 44.41 25.3¢ 33.73 3.24 = --— Pezk
3 1484.000 39.13 -34.87 74.00 43.23 25.88 33.45 3.50 ot --— Pezk
4 1654.000 40.31 -33.639 74.00 44.00 25.83 33.3% 3.72 e --— Pezk
5 2228.000 41.31 -32.€3 74.00 43.6€ 2€.74 33.44 4.35 . --—- Pezk
e 2766.000 41.73 -32.27 74.00 42.55 27.99 33.70 4.89 = --- Pezk
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7. List of Measuring Equipment Used

< Conducted Emission >

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100132 9kHz ~ 2.75GHz Oct. 24, 2015 (CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/009 9kHz ~ 30MHz Oct. 21, 2015 (COO1-HY)
LISN Conduction
(Support Unit) MessTec NNB-2/16Z 99079 9kHz ~ 30MHz Sep. 21, 2015 (COO1-HY)
. Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A (COO01-HY)
Conduction
RF Cable-CON HUBER+SUHNER RG213/U 07611832010001 | 9kHz ~ 30MHz Feb. 26, 2016 (COO1-HY)
% Calibration Interval of instruments listed above is one year. NCR: Non-Calibration required.
< Radiated Emission below 1GHz >
Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
10m Semi Anechoic 30MHz ~ 1GHz Radiation
Chamber SIDT FRANKONIA SAC-10M 10CHO1-HY 10m/3m Apr. 24, 2016 (10CHO1-HY)
Radiation
Spectrum Analyzer R&S FSP7 838858/013 9kHz ~ 7GHz Mar. 04, 2016 (10CHO1-HY)
i Radiation
Receiver R&S ESI7 838496/009 20Hz ~ 7GHz Sep. 18, 2015 (10CHO1-HY)
. ) Radiation
Amplifier Agilent 8447D 2944A10825 100kHz ~ 1.3GHz| Apr. 15, 2016 (10CHO1-HY)
. ) Radiation
Amplifier Agilent 8447D 2944A10826 100kHz ~ 1.3GHz Apr. 11, 2016 (10CHO1-HY)
Biconical Antenna Schwarz beck VHBB 9124 286 30MHz ~ 200MHz| Aug. 03, 2015 | Radiation
g- s, (10CHO1-HY)
Radiation
Log Antenna Schwarz beck VUSLP 9111 206 200MHz ~ 1GHz | Aug. 03, 2015 (10CHO1-HY)
Radiation
Turn Table HD DT 60 RPS 1513/004/00 0 ~ 360 degree NCR (10CHO1-HY)
Radiation
Antenna Mast HD MA240 240/556/00 1~4m NCR (10CHO1-HY)
Radiation
Antenna Mast HD MA240 240/559/00 1~4m NCR (10CHO1-HY)
Radiation
RF Cable-R10m BELDEN RG8/U CB023-INSIDE 30MHz ~ 1GHz Nov. 12, 2015 (10CHO1-HY)
Suhner Switzerland RG223/U + Radiation
RF Cable-R10m + Rosenberger UAA220A-0 CB022-DOOR 30MHz ~ 1GHz Nov. 12, 2015 (10CHO1-HY)
AC Source APC AFC 11005G F315110007 5V-300V NCR (10CHO1-HY)
% Calibration Interval of instruments listed above is one year. NCR: Non-Calibration required.
SPORTON INTERNATIONAL INC. Page No. 119 of 20
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< Radiated Emission above 1GHz >
Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
Spectrum R&S FSV40 101513 9kHz ~ 40GHz | Feb. 16, 2016 Radiation
Analyzer (03CHO04-HY)
Amplifier Agilent 84498 3008A02364 | 1GHz ~ 26.5GHz | Nov.13, 2015 Radiation
(03CHO4-HY)
Radiation
Horn Antenna SCHWARZBECK | BBHA9120 | BBHA9120D1130 | 1 GHz ~18 GHz | Sep.25, 2015 (03CHO4-HY)
Turn Table Chaintek 3000 MF7802056 0 ~ 360 degree NCR Radiation
(03CHO04-HY)
Antenna Mast MF MF-7802 MF780208163 1m~4m NCR Radiation
(03CHO04-HY)
RF Cable-HIGH SUHNER SUCOFLEX 106 CBO069-HF 1 GHz ~26 GHz | Nov. 06, 2015 Radiation
(03CHO04-HY)
% Calibration Interval of instruments listed above is one year. NCR: Non-Calibration required.
SPORTON INTERNATIONAL INC. Page No. : 20 of 20
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Appendix A. Test Photos
1. Photographs of Con_dced Emi

ssions Test Configur
.Q‘.a.“ﬂ_ F

ation

Front view

Rear view
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Side view
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2. Photographs of Radiated Emissions Test Configuration
For radiated emissions below 1GHz

Front view

Rear view
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For radiated emissions above 1GHz

Front view
LAAL L AAREA
4
Rear view = = 2 \1.
‘( . / (v._ -
, g o
/ > - / -
/
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eMMC.Androidd.2. Wifi.BT.GNSS.3G.
2BATS.NFC.COM.RJ45.Docking

This device complies with Part 15 of the FCC Rules.

Operation is subject to following two conditions:
"lm " “"II” m m ‘ll’"”ll I‘I (1) this device may not cause harmful interference, and
(2) this device must accept any interference received,
861075020930301 including interference that may cause undesired operation.
Made in Taiwan
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Battery 1

JPLI1613000096
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JPLI1613000096

MADE IN CHINA/

S
n han I?.ES‘ Iassog. co.
echargeable Li-polymer Battery
Rating 7.4V=1530mAh 11.322Wh RTC600S
/\ WARNING /AVERTISSEMENT / i &
Potential for injury, fire or explosion.
=Charge only as directed.
= Do not disassemble, modify, crash, heat, burn, or short.
Possibilité de blessures, d'incendie ou d’explosion.
«Chargez seulement comme dirigé.
=Ne pas démontez, modifiez,écraser,chaleur,bralure,ou court.
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MR A PR /S W ARt A R AF
Switching Power Adapter (T 7 {it 2%
MBEAR) (AR

MODEL NO. (%it/% %) (2 & &) :FSP036-RBBN2

AC INPUT (A /HIA) (2 3) ] =
100-240Vac, 1.2A 50-60Hz ©@—©—0O

HU10142

DC OUTPUT (Mth/4hith) (OC &2):12V===3.0A MSIP-REM-FS

CAUTION (8 ¢ /% ¢5) (=2 A2 )(Attentions)
For indoor use only. % R A/ /A EH
For use with information Technology Equipment
Congue uniquement pour un usage interieur
Pour les éguipementsde traitement de l'information
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